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Pepelia, soft gastro-resistant capsules


0.	D.SP.NO.
-

1.	NAME OF THE MEDICINAL PRODUCT
Pepelia

2.	QUALITATIVE AND QUANTITATIVE COMPOSITION
Each capsule contains 182 mg of Mentha x piperita L., aetheroleum (peppermint oil). 

For the full list of excipients, see section 6.1.

3.	PHARMACEUTICAL FORM
Soft gastro-resistant capsules

Oval shaped, translucent, uncoloured, soft capsule (10×7 mm) containing a clear liquid.


4.	CLINICAL PARTICULARS

4.1	Therapeutic indications
Herbal medicinal product for the symptomatic relief of irritable bowel syndrome (IBS), such as minor spasms of the gastrointestinal tract, flatulence and abdominal pain.

4.2	Posology and method of administration

Posology

Adults and elderly:
1-2 capsules up to three times daily

Children 8-12 years of age and adolescents over 12 years of age:
1 capsule up to three times daily



Paediatric population
The use of Pepelia is not recommended in children under 8 years of age, as safety and efficacy of peppermint oil has not been established in this age group. No data are available (see section 4.4).

Method of administration 
Oral use. 
The capsules must be taken with a full glass of water at least two hours before meal or antacids; or at least two hours after meal or antacids (see section 4.5). The capsules should be swallowed whole, not broken or chewed, to avoid premature release of peppermint oil from the capsule (see section 4.4). 

Duration of use

The gastro-resistant capsules should be taken until symptoms resolve, usually within one or two weeks. At times when the symptoms are more persistent, the intake can be continued for periods of no longer than 3 months per course.

If the symptoms persist after a continued use over three months, a doctor or a qualified health care practitioner should be consulted.

4.3	Contraindications
· Hypersensitivity to peppermint oil, menthol or to any of the excipients listed in section 6.1.
· Patients with liver disease, cholangitis, achlorhydria, gallstones and other biliary disorders.

4.4	Special warnings and precautions for use
The capsules should be swallowed whole, i.e. not broken or chewed, because this would release the peppermint oil prematurely, possibly causing local irritation of mouth and oesophagus.

Patients who already suffer from heartburn or hiatal hernia have sometimes an exacerbation of this symptoms after taking peppermint oil. Treatment should be discontinued in these patients. 

This medicine contains less than 1 mmol sodium (23 mg) per dosage unit, that is to say essentially ‘sodium free’.

Other medicinal products containing peppermint oil should be avoided during the use of this medicinal product (see section 5.3).

Paediatric population

The use of Pepelia is not recommended in children under 8 years of age, as there is no sufficient experience available.



4.5	Interaction with other medicinal products and other forms of interaction
Use of food or antacids administered at the same time could cause early release of capsule content. Therefore, the product should be taken at least 2 hours before meal or antacids; or at least 2 hours after meal or antacids.
Other medicinal products used to decrease stomach acid, like histamine-2 blockers and proton pump inhibitors may cause premature dissolution of the enteric coating and should be avoided. 

4.6	Fertility, pregnancy and lactation

Pregnancy
There are no or limited amount of data from the use of peppermint oil in pregnant women. Studies in animals are only available for menthol. These have shown no teratogenic effects. 

Safety during pregnancy has not been established. In the absence of sufficient data, the use of Pepelia during pregnancy is not recommended. 

Breast-feeding
It is unknown whether peppermint oil or metabolites are excreted in human breast milk. 

Safety during breast-feeding has not been established. In the absence of sufficient data, the use of Pepelia during lactation is not recommended. A risk to the newborn cannot be excluded.

Fertility
No fertility data available. 

4.7	Effects on ability to drive and use machines
No traffic warning.
Pepelia has no or negligible influence on the ability to drive and use machines. 

4.8	Undesirable effects
The following adverse events may occur:
· Immune system disorders: Allergic reactions to menthol, with headache, bradycardia, muscle tremor, ataxia, anaphylactic shock and erythematous skin rash.
· Gastrointestinal disorders: Heartburn, perianal burning, nausea and vomiting. Stools with an odour of menthol.
· Renal and urinary disorders: Dysuria. Urine with an odour of menthol.
· Other: Inflammation of the glans of the penis. Blurred vision.

In all cases the frequency is not known.

If other adverse reactions not mentioned above occur, a doctor or a pharmacist should be consulted.



Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via:

Lægemiddelstyrelsen
Axel Heides Gade 1
DK-2300 København S
Website: www.meldenbivirkning.dk

4.9	Overdose
Overdose may cause severe gastrointestinal symptoms, diarrhea, rectal ulceration, epileptic convulsions, loss of consciousness, apnoea, nausea, disturbance in cardiac rhythms, ataxia and other CNS problems, probably due to the presence of menthol. 

In the event of overdose, the stomach should be emptied by gastric lavage. Observation should be carried out with symptomatic treatment if necessary.

4.10	Legal status
HF


5.	PHARMACOLOGICAL PROPERTIES

5.1	Pharmacodynamic properties	
Pharmacotherapeutic group: Other drugs for functional bowel disorders, ATC code: A03AX 

Mechanism of action

In-vitro studies:
The principal pharmacodynamic effect of peppermint oil relevant to the gastrointestinal tract is a dose-related antispasmodic effect on the smooth musculature, due to the interference of menthol with the movement of calcium across the cell membrane.
Peppermint oil showed antifoaming and carminative activity in vitro. Reductions in gastric and intestinal foam volume were observed in in vitro studies with peppermint oil.

The enteric coating delays the release of the product until it reaches the distal small bowel, exerting local effects on colon relaxation.

Peppermint appears to enhance production of bile. The choleretic and antifoaming effects of peppermint oil play an additional role to the antispasmodic action, decreasing the abdominal distension, as the discomfort and abdominal pain. 

5.2	Pharmacokinetic properties
Menthol and other terpene constituents of peppermint oil are fat soluble and rapidly absorbed at the proximal small intestinal tract. To some extent, they are excreted in the form of glucoronide. The peak menthol urinary excretion levels were lower and secretion delayed with the modified-release preparations than with the immediate release preparations.

In one clinical study with peppermint oil and one clinical study with menthol, some inhibition of CYP3A4 activity has been described. Further investigations are necessary.

5.3	Preclinical safety data
Peppermint oil was negative in two validated tests of genotoxicity, the Ames test and the mouse lymphoma assay. There is more evidence for genotoxicity potential of menthol and there seems to be a discrepancy between peppermint oil and its most important constituent menthol. However, the present evidence points to a very weak or totally absent genotoxicity of peppermint oil.

Pulegone and menthofuran (maximum 4.6 mg per capsule)
On the basis of results from several in vitro and in vivo genotoxicity studies, pulegone and menthofuran are considered non-genotoxic carcinogens. Pulegone and its metabolites, e.g. menthofuran, have been demonstrated to cause liver and urinary bladder cytotoxicity and cell proliferation. The mechanism is considered to be related to the formation of reactive metabolites and sustained cytotoxicity. The daily exposure of pulegone + menthofuran has to be below 0.75 mg/kg bw per day.

The oral toxicity of menthone was evaluated in an animal model. The decrease in plasma creatinine and the increase in phosphatase alkaline and bilirubin were dose dependent, after levels of 0, 200, 400 and 800 mg/kg bw/day. The non-observable-effect-level (NOEL) for menthone in this study was lower than 200 mg/kg bw/day. A NOEL of 400 mg/kg bw/day was reported in a 28 day toxicity study in rats.

FAO/WHO Joint Expert Committee on Foods Additives established an acceptable daily
intake (ADI) of 0 - 4 mg/kg bw/day for menthol.


6.	PHARMACEUTICAL PARTICULARS

6.1	List of excipients

Capsule content
Ethylcellulose
Sodium alginate (E401)
Medium-chain triglycerides
Oleic acid
Stearic acid

Capsule shell
Gelatin
Glycerol

6.2	Incompatibilities
Not applicable.

6.3	Shelf life
3 years.



6.4	Special precautions for storage
Store below 25 °C.

6.5	Nature and contents of container
PVC/PVdC-Aluminium blisters in an outer carton.
Pack sizes: 10, 15, 30, 60 or 90 capsules. 
Not all pack sizes may be marketed.

6.6	Special precautions for disposal and other handling
No special requirements.
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